



Rok zał. 1927

**Institute of Precision Mechanics**

01-796 Warszawa, ul. Duchnicka 3.  
Tel. +48 22 663 43 14, fax.: + 48 22 560 29 22  
www.imp.edu.pl



AB 035

**LABORATORY FOR TESTING OF  
MECHANICAL SECURITY DEVICES  
AND LIGHT BUILDING CONSTRUCTION PARTITIONS  
LB-1**

**Test report - results  
Nr LB-1/065/2013.**

Client: **PILKINGTON IGP Sp. z o.o.**  
ul. Portowa 24, 27-600 Sandomierz

Manufacturer: **PILKINGTON IGP Sp. z o.o.**  
ul. Portowa 24, 27-600 Sandomierz

Product: laminated glass

Designation: Pilkington Optilam™ 37 mm BR5S

Test result:

**“Pilkington Optilam™ 37 mm BR5S” glass meets requirements to  
class BR5S of resistance against bullet attack EN 1063:1999 standard.**



Done: Warszawa , 04.11.2013.

M.Sc. Eng. Jerzy Chyła  
Head of Testing Laboratory

Test report made in two copies.

Copies Nr ...<sup>1</sup>

***The results presented in the report relate only to the product under test.***

*Without the written consent of the laboratory, this report shall not be reproduced except by completely.*